> spicer

KATALOG N¢HRADNCCH DCL
PARTS MANUAL
2SGS (s.n. 2805 8)

revi si on 01-01-01-2018

DVOF Ok vahov® s ekRohldd77,58221 Pohled, Czech Republic
+420 564 036 099, info@spider-cz.com, www.spider-cz.com




PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

2/48



PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

Obsah / Contents

Engine Kawasaki FS691V / Motor Kawas®B69LV.............uuuiiiiiiiiiiiceceeiiiiiie e e e e e e eeeen e 4
Muffler FS 0.2../ .. . MLILK..FES. 0.2 e, 5
Girder 02 ./ .NO.S.N.2 K02 e 6.
Controller bracket..02../...Konzol.a..aowvl.ada.l.e.802
Cr oSS 02l S2.00i0.2 ettt eeeee e 10

Auxiliary drive brak.e../l..Paoamocngs§...bur.z.da..p.oj2e zd.t
Hood 02 SOLAR / Kapo.t.8.g..s.ekal.ky..0.2..S0LAR14

Whed suspensi on../..Z8V.Ds. .. Kol & ..., 15
Wheel drive / PORON KOL..........uiiiiiiiiiiiiei ettt smmme e e e e e e e e 18
LT 1= I o ] o T PP PPPPRS 20
Arm T complete Ramend KOMPIEL..........coiiiiiiiiiiiii e e 21

Wheel steering chain pul.l.ey../l..Kl.adky...Setd2zu i

Mower deck 02 / SKelet OZ2Part L..........uiiiiiiiiee e ieeeiis et enne e e e e e e e e eeeeeennnn s s 23
Mower deck 02 / SKelet 027 Part 2.........uuueiiiiiii e eeeeeeee e e 25
Stabilizer bar../[..T.8hl.o..s.t.ab..l.i.z8L.0r U....... 26
Steering servomot.o.ur...l..Maot.or....nat.8l.enz2..k.ol.27
Hydraul ic pump../l..Lerpadl. o ..., 29
Fuel system / ..Ral.l.N.0.V.§8. . .S.0.LS. . aM. .. 33
EVAP systent Californian VEISIOM.............uuuiuuiiiiii it s e e e e e emesss s s s s e e e e e e e e e e e e eeeesaennas 35
Oi Il gauge L. . MDL K@ 0l B e 36
T OOl S N8BS B0 2 e, 36
Control unit NBB 02 / Elektronika NBB Q2.............uuuuuumiiiiiieeiieiiisnaaee e e e e e e s smemsnnnneaeaeeeeeeaees 37
Mowerdrive 02 Pohon ¢gac.2.ho. .. %s.L.0.0.j.2..0.2. 39
Mowi ng uni t.. ./ ..Ga.c2. JS.L 0] .2 e, 41
Driving bearing box /[..TNRl.eso..hnac?2..(.220148001)
Tightening beariinngapb?onxa c/?2 T(I2lZe0s30S.0h0nla).n.@B.......... 43
Beacon | LDO2/..Maj.8K. . .LoL.D0.2 e 46
Safety symbol s../[..Vlst.r.agn®. . .gt.2. Ky ieee AT
(O S =T = S S 1 - U A o OSSR 48

3/48



PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

%l CETA +ASAOBEEI O O +AxAOAEE &3 @Qwp

No.[Part No. QTY|Complete|SPIDER No|Designation Text

1/2M01S012 1 Kawasaki engine FS691V Motor Kawasaki FS691V

2|11013-7049 1 Paper air filter FS691V VzduchovlIl filtr p

3/11013-7046 1 Rough air filter, FS691V PSedfiltr pro FSB

4{49065-7007 1 Qil filter Kawasaki FS691V Ol ejovI| filtr - K

5[92070-7004 2 Spark plug NGK BPR4ES Zapal ovac?2 sv?2]| kg

6/2M01S071 1 Servomotor FS691V Servomotor ovl| §8d8§

7]2M01S061 1 Gas control bracket FS691V Konzol a ovl §d§n?

8/2M01S041 1 Gas draw rod Kawasaki FS T8hl o plynu Kawas

9]1M01S051 1 Starter relay FS691V Sp2nac? rel® star
11{1M01S060 1 Starter relay cabel 1 Kabel starteru 1

12]1M01S070 1 Starter relay cabel 2 Kabel starteru 2

13]11011-7061 1 Air filter case Kawa FS691V Kryt vzduch. filtru Kawa FS691V
14|N2539 1 Fuel filter MANN WK32 Pali vovl filtr MA
15|N2292 4 Bolt UNC 3/8 x 1 1/2 Groub UNC 3/8 x ]
20]15004-7063 1 Carburettor FS691V Kar bur 8t or FS691V
21[21188-7002 1 Carburettor Solenoid FS691V  |Sol enoi d kar bur §t
22149040-7008 1 Fuel pump FS691V Palivov® | erpadl g
23|2M02S020 1 Spacing ring relay Distanln?2 v§8lelek
24[N2002 1 Bolt M8x50 Groub M8x50

13 3 1 2
. I
|~
|
O
O
o © _ 4
oA—
5

6) (8 7@\& -

4148



PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

- OFEMAGT 6L AOE &3 T1¢

No.|Part No. Complete| SPIDER No.|QTYDesignation Text
1/2M03S003 1|Muffler FS VIifuk FS
2]12M03S130 1|{Exhaust deflector FS Clona tlumil e
3[2504K302 1|Lateral cover - exhaust FS Bol nz kryt -
412M03S090 2|Exhaust pipe gasket TNsnNn2 vIfuk
5|N826 8|Spring washer 8 Podl ogka p®ro
6[N843 6{Nut M8 Matice M8
7{N869 2|Washer flat 8 Podl ogka pl oc
8|2M03S180 4]|Spacing ring FS - engine Dist. Sloupek FS - motor
9{2M03S170 2|Spacing ring FS Mezi krougek F
10|N2102 2[Bolt M8x40 Groub M8x40
11|N2137 4|Bolt M8x55 Groub M8x55
12{2M03S160 1|{Exhaust bracket FS - left Konzola vIfuk
13|2M03S190 1[Exhaust bracket FS - right Konzola vIfuk
14{2M03S140 1|fishtail Kol eno viIstup
15|N2254 3|Bolt M4x6 Groub M4x6
16|N2300 3|Washer locking 4 Podl ogka vinj?2
17{2M03S150 1|{Spark arrester - optional Lapal jisker

6/(7/(8/1012 (56

5/48



PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

" EOAAID .micOl pE Tm¢

No.|Part No. Compl.|SPIDER No|QTYDesignation Text

1{2N01S000 1{Girder 02 Nosn2k 02
2[2N01S101 1|Elevation module Modul zved§8n?
3[2N01S132 2|Elevation motor 02 APS Mot or zvedg8n?
4]2N01S091 2{Pinion 14M Pastorek 14M

5|N826 10| Spring washer 8 Podlogka 8 p®r
6|N914 8| Self locking nut M8 Matice M8 samdg
7|N807A 6|Bolt M6x20 Groub zap. | mi
8]2N01S040 1|Gearing ring 148 Ozubenl vDnec
9|N935 4|Ball joint M8 CS13R Dhl ovl kloub N
10]2N01K050 2|Gearing Ozuben® soukol
11]2N01S070 2|Gearing pivot Lep soukol 2
12{2N01S060 2{Bushing KU 1210 Pouzdro KU1210

13[N838 2|Washer 10 Podlogka pl och
14|N915 2|Self locking nut M10 Matice M10 sar
15]2N01S080 4|Wheel pulley 02 Kl adka vDnce (
16]2N01S110 4]Ring pivot 02 Lep vRDnce 02
17{1K01S242 1|Expansion tank FS Expanzn?2 n8dolf
19|N805 2| Spring washer 6 Podlogka 6 p®r
20|N891 2{Bolt M6x10 Groub i mbus M§
22|12N01S140 2|Sensor bracket TSmen senzoru
23|N2085 4|Washer 3 Podlogka pl och
24|N2050 4|Bolt M3x14 Groub imbus M3
25|N1044 4|Bolt M4x10 Groub i mbus M4
26/2N01S150 1{Elevation sensor left Sn2mal vigky 2
27|2N01S160 1{Elevation sensor right Sn2mal viIigky 2
28|2P337 1|Label - Technical spec. ILD02 Polep techni ck
29|2N01S210 2|Bushing PAL 334 VIiogka PAL 334
30{N913 4|Nut M6 selflocking Matice M6 samdg
31|N805 4|Spring washer 6 Podlogka 6 p®r
32{2N01K131 X 2|Elevation motor 02 - set Servomotor zve
33|1N01S230 1{Filter bracket TSmen filtru
34{2N01S220 4|Lifting nut Matice Zdvihu

35[2N01S200 2|Sensor washer Podl ogka senzd
36{2N01S080.SOL 4|Bolt of the ring Svorn2k kruhu
37{N2531 4|Silentblock 20x10 Silentblok 20x10

38[N833 4|Nut M6 Matice pSesns§
39{2N01S210.01 2|Bushing PAL 334 (without recess)[VI o gka PAL 334

6/48



PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

EOAAO nc¢ 7 .1 01 pE mg

7148



PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

#1711 OOADEAOYMTae T T UTIT A

Ve

Ve

| Ol AARAéA tc

No.|Part No. Complete[SPIDER No|QTYDesignation Text
1|12N02S010.SOL 1]|Controller bracket 02 Konzola ovl adal
2|1N02S071 1|Horn Klakson Hella
3[1N02S020 1]|Stop button Stop tlalz2tko
4{1N02S030 1]|Choke button Mi ska sytile
5]1N02S060 1|Choke guide bolt Groub sytile
6|N927 2|Bolt M8x16 Groub i mbus M8
7[N826 2|Spring washer 8 Podl ogka 8 p®r
8|N914 1]Self locking nut M8 Matice M8 samo
9|N2032 2|Bolt M6x20 Groub i mbus M6
10{N1089 2|Washer 6 Pod!|l ogka M6/ 6
11]N913 2|self locking nut M6 Matice M6 samo
13|1N02S150.SOL 1|Choke holder Dr g8k bowdenu
14[EN898 1|Cable clamp Svorka kabel T
15|N2173 2|Clamp PS2chytka
16|N2222 1|Bolt M6x12 Groub zap. I mb
17{N2164 1|Bolt M5x16 Groub 6hr M5x16
18|N821 2|Washer 5 Podl ogka plochg§g
19|N822 1|Self locking nut M5 Matice M5 samoji
20[N869 1|Washer 8 Podl ogka pl ochg§g
22|2M01K081 1|Choke cable - complete Lanko sytile - Kk
23|1N02S100 1|Stop button key Kl 2] stop tlal?2t
2411N02K150 1|Packet - switch Paket sp2nal
25|2P339 1|Label - control panel 02 Polep - ovl 8§dac?

8/48




PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

Controller bracEA O 1t ¢

T +1 101

9/48




PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

#01 OO0 n¢ T +GplL Tmg
No.[Part No. Complete[SPIDER No[QTY|Designation Text

1|2K01S000 1|Cross 02 - welding KS2g 02 - svas

2|3K04S310 2|Hydraulic motor OMP40 Hydromotor OMP40

7|[N2158 1|Hose 1SC10x0,76 Hadice 1SC10x0,76

8|N2129 1|Hose 1SC10x0,56 Hadice 1SC10x0,56

9|N2126 1|Hose 1SC10x0,73 Hadice 1SC10x0,73
10{N2127 1|Hose 1SC10x0,42 Hadice 1SC10x0,42
11{N2128 1|Hose 1SC10x0,48 Hadice 1SC10x0,48
12|2K02S010 1|Belt pulley SPB 80 PT2 femenice SPB 8
12|2K02S011 1|Belt pulley - brake SPB 80 PT{f e meni ce br zdy
13|N854 2|Parallel key 8x7x30 Pero 8x7x30

14]2K02S060 2|Hydromotor washer Podl ogka hydro
15[N869 4{Washer 8 podl ogka 8
16{N832 1|Bolt M8x25 Groub 6hr M8x2
17])2K02S070 4|Stiffener cross 02 - weldment [P S2 r uba kS2 ge
18|N855 4|Flange nut M10 Matice M10 psS:?
19{N2002 2|Bolt M8x50 Groub 6hr M8x5
20]|2K02S040 1|Valve EDH 12/42 05-12C-A-L3Ventil EDH 12/42 05-12C-A-L3/<
21|{N2138 4|Seal CU 27x32x1,5 TNDsnNDn?2 CU 27x
22|N2139 4|Adapter 12 R 3/4" Hrdlo XAL 12 R 3/4"
23[2K02S050 1|Switchboard plate Deska rozvadnil
24|N2140 4 XAL 12R1/2"WD Hrdlo XAL 12R1/2"WD
25[{2K01S040 4]Sliding bushing Vod2c2 pouzdro
26|N890 8|Screw 3,5x19 Groub 3,5x19
27|N1058 4{Seal GEM 1/4 TNDsnhNn2 GEM 1/
28[N853 2|{Through-flow bolt 1/4 PrTtokovIl grou
29|2K01K050 4|Draw rod 02 - complete T8hl o zdvihu O
30|N914 2|Self lock nut M8 Mati ce M8 samo
31|N913 2|Self lock nut M6 Matice M6 samo
32|N820 2|Washer 6 Podl ogka ploch
33[N807A 2{Bolt M6x20 Groub zap I mb
34|N2141 2|Bolt M8x65 Groub 6hr M8x6
35|N843 2|Nut M8 Matice M8
36|N2210 1|Hose 1SC06 102cm/1/4" Hadice 1SC06 102cm/1/4"
37|N2211 1|Hose 1SCO06 85,5cm/1/4" Hadice 1SC06 85,5cm/1/4"
39[{N935 4|Ball joint Pbhl ovIl Kkl oub

10/ 48



rev. 01-01-01-2018

Spider s.n. 2805 -

PARTS MANUAL T 2SGS

Cross02/ + G |92

2

K7

YN

11/48



PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

| OPEI EARAODAEAEDI T AT U AOUAA DPi EAUAO

No.[Part No. |[Complete[SPIDER No|QTYDesignation Text
0[2K03K000 X 1|Brake - set Brzda - sada
1|2K03S010 1|Brake bracket Konzola brzdy
2{2K03S020 1|Brake strap TSmen brzdy
3[2K03S030 1|Brake lining Brzdov® obl ogeri
4[{2K03S040 1|Brake lever P8ka brzdy
5|N838 1|Washer flat 10 Podl ogka pl och
6|N2233 1|Split pin 2,5x18 Z8vl al ka 2, 5x1
7[2K03S050 1|Brake cylinder Brzdovl v&8lec
8[2K03S060 1|Brake cup Mangeta p2stku
9[{2K03S071 1|Flange M4 PS2ruba doraz |
10|N2254 3|Bolt M4x6 Groub M4x6 | mb
11{N2236 1|Adapter XAL 12-1/14-1,5 Hrdlo XAL 12-1/14-1,5
12{N2248 1|Adapter XAL 08 9/16-20 / 14-1,{Hrdlo XAL 08 9/16-20/ 14-1,5
13|N2237 1|Hose 1SC06x0,7 Hadice 1SC06x0,7
14{N845 2|Spring washer 10 Podl ogka p®rov
15|N2241 2|Bolt hex. M10x45 Groub 6-hr M10
16|2K03S080 1|Fork pivot Lep vidlice
17{2K03S090 1|Fork Vidlice
18|2K03S130 2|Brake spring Prugina brzdy
19|N913 4|Selflocking nut M6 Matice samoj i s
20[{2K035101 1|Spring bracket Konzola prugin
21[2K03S110 1|Securing pin Pojistka p8ky
22|N2239 2|Split pin 1,6x16 Z8vl al ka 1, 6x1{
23|2K03K100 X 1|Brake bracket - complete Konzola brzdy - komplet
24[2K02S011 1|Belt pulley - brake SPB 80 femenice brzdy
25|N2240 1|Sealing GEM 12 TNDsnNn2 GEM 12
26[{N886 1|Spring pin 2,5x20 Kol 2k prugnl 2,
27|2K03S140 1|BC dust seal Prachovka brzd

12 /48



PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

Auxiliary driv ebrake/ Pomocn8 Dbrzda pojezdu




PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

(T TR/, 72 + AT OUL QBAEABEU nmnic

No.|Part No. Completd SPIDER No.|QTYDesignation Text

1{2N04S150 X 1|Hood - engine 02 - SOLAR Kapot 8g motor
2]2N04K100 4{Bonnet -arm 02 with snap lockK apot 8g r amen
3]2N04K011 4|Shutter Fe Kazeta Fe

4|N2096 4|Snap lock Rychl ouzg8vDiDr
5|N887 4|Countersunk bolt M8x20 Groub zap. i m|
6[2N04S150.2 4|Hood - sieve S2to kl obouku
7|N2509 4|Pirela 9x6 Pirela 9x6

8|N2593 80|Rivet AL yellow Trhac2 nlt Al
9|N2055 80|Washer M4x4,3x9x0,8 Podl ogka pSes
10[2N04S150.4 4]Logo Spider 3D Logo Spider 3D |

14/ 48



PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

7TEADIODODPGRETF 1: UOAO ET 1 A

No.|Part No. |Complete|SPIDER NoJQTVYDesignation Text
0{1P01K023 X 4|Gear box M8 - complete PSevod UNI M8 -
1/1P01K011 X 1|Housing - complete Vana komplet
2{1P01K003 X 4[Wheel suspension MBUNI -set [Z8§v NDs kol a M8 UN
3|1P01S063 1|Wheel shaft with sprocket HS2del kola z§8vi
4{1P01K111 X 1|Sprocket 210 FfetNzov® kolo Z1
5[{1P01S180 1|Spacing ring Di stanln2 krouge
6|1P01K241 X 1|Chain tensioner I Nap2nac?2 segment
7|N501 2|Bearing 6004 2RS Logisko 6004-2RS
8[N802 1|Circlip internal 42 Pojistnl krougek
9{1P02K030 X 1|Cover plate complete Vz2ko kompl et
10|1P02S091 1|Roller chain TEFLON fetNRz TEFLON
11{1P01K063 X 1|Wheel schaft with sprocketll-seflHS2 del kol a_ z 8vi

15/48



PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

7EAAl OOODPAT OEIT 7

Uodn O ETIT A

Wheel shaftvith sprocket ll-set/ HS?2 d e | digkken lla se1®01K063)d0.11)
No.|Part No. [Complete[SPIDER NoJQTYDesignation Text
1|1P01S063 1|Wheel schaft with sprocket HS2del kol a_z8vi
2{1P01S201 1|Spacing ring 25/20/v9,5 Bortic2 krougek
3/1P03S080 1|Washer wheel hub Podl ogka n8boj e
4|N2054 1|Nut M12x1,5 Matice M12x1,5
5|N1023A 1|Tight key 5x5x22 Pero tNsn® 5x5x2
11{1P01K063 X 1|Wheel schaft with sprocket Il -set |[HS2 d e | kol a z8vit
1P01KO011 (No. 1) Leg complete / Vana komplet
No.[Part No. |Complete[SPIDER No|QTYDesignation Text
1{1P01S011 1|Leg Vana
2{N801B 2|Screw M8x25 Groub zap. i mbus
3{N809 2|Spring pin 6x20 Kol 2k prugnl 6x2
4|N839 2|Bolt M8x25 Groub i mbus M8x?2
5|N826 2|Spring washer 8 Pdl ogka p®rov§g 8
6{N917 1|Screw M8x30 Groub | mbus M8x3
7|N869 2|Washer 8 Podl ogka 8
8|N914 1|Nut M8 Matice samoji sti
9{N823 1|Straight grease fitting M6 Maznice M6
1P02K030 (No. 10) Coverlidc omp |l et e / V2 ko kompl et
No.[Part No. |Complete]SPIDER No]QTYDesignation Text
1]/1P02S030 1|Cover v2ko
2{N805 8|Spring washer 6 Podl ogka p®rovs§
3[N807 8|Capscrew M6x20 Groub i mbus M6 Xx

1P01K011 (No. 1)

Leg complete

1P02K030 (No. 10)

Cover complete

16/ 48



PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

7EAAl OOODPAT OEIT 7

Uoin O

ET 1 A

1P01K111 (No. 4¥procket Z1G c o mp | et e kolo ZlGkonipleto v ®

No. [Part No. [Complete|SPIDER No.|QTY|Designation Text
1|1P01S110 1|Sprocket Z10 FetNDzov® kol o Z1
2[N922 1|Washer 20-8-4 Podl ogka 20-8-4
3[N885 1|Capscrew M8x20 Groub 6hr M8x20
4[N814 1|Parallel key 5x5x12 Pero tNDsn® 5x5x1
5[1P01S160 1|Spacing ring 17/22/\Q Di stanl n2 Kkrouge
1P01K111 (No. 4)
Sprocket Z10 complete
1P01K241(No. 6)Tensionellicompl et e / Nap2nac? segment
No.|Part No. [Complete|SPIDER No]QTYDesignation Text
1 X 1|Tensioner lever Vahadlo
2 X 1|Pivot 12x25 Lep 12x25
3 X 1|Pinion 9z Patorek 9z
4|N820 1|Washer flat 6 Podl ogka plochg
5|N805 1|Washer spring 6 Podl ogka p®rov§
6|N2286 2|Capscrew M6x12 Groub i mbus M6Xx
7|IN2190 1|Screw M6x12 Groub 6hr M6x12

1P01K241 (No. 6)

Tensioner complete

17 /48



PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

7EAAT AOEOA 1 OTEIT EII

No.|Part No. Complete SPIDER No|QTYDesignation Text
1/1P01S151 4{Spacing ring 17-22-v41 Di stanln?2 Kkrou
2|1P01S152 4|Spacing ring 17-22-v5,5 Di stanln?2 krou
3|1P01S500 4|Stop ring PA-6 Dorazovl kroug
412P02S020 4{Pulley SPB 100 femenice SPB 1
5]2P02S010 4{V-belt XPB 1450 Lw f emen kl2novl
6/1R01K001 X 4|Arm - complete Rameno - komplet
7|1R01S022 4[Bracket - UNI II. Konzola pSevod
8|1R01S046 4| Taper lock z18D20 - complete |Taper lock z18 pr.20 - komplet
9|1R01S221 4[{Handle Madlo - nerez
10|2R01S230 4|Bonnet attachment 02 PDchyt kapot8ge
11{N2040 8|Washer 5 Podl ogka pl och
12{N825 8|Screw M5x16 Groub i mbus M5
13[2R01S261 1|Wheel steering chain 02 Interflgf et Nz nat 8| en?
13|N0005 1|Chain connection link Spoj ka SethDzu
14|N506B 4|Bearin SBPFL 203 + Housing [Logi sko SBPFL
15[N2583 8|Bolt M6x20 Groub M6x20
16|N814 4|Key 5e7x5x12 Pero tNsn® 5e7
17{N2284 16|Bolt M4x12 Groub M4x12
18|N1089 8|Washer M6/6,4 Podl ogka vel ko
19|N826 16|Spring washer 8 Podlogka p®royv
20|N832 16|Bolt M8x25 Groub M8x25 Gz
21{N922 4|Washer C-RGS 8-20 Podl ogka C-RGS
22|N2475 8|Nut M6 selflock Matice M6 samo
23|N2049 4{Bolt M8x16 Groub 6hr M8x1
24|N822 8|Bright self-locking nut M5 Matice M5 samo
25|2P02S031 1|Sensor inductive segment Segment indukt
27|2N01S170 1|Sensor inductive I ndukt. Sn2mal
28|N2082 2|Screw M3x8 Groub zap. i mb
29|N2196 2|Screw M5x8 Groub zaobl enl
30{2N01S180 1|Sensor holder Dr g8k sn2mal e
31{N2095 4|Spring Prugina rychlo
32|N2145 8|Cylinder head screw M3x6 Groub s v8lcov
33|N805 8|Spring washer 6 Podl ogka p®rov
34|N2170 8|Bolt M5x10 Groub i mbus M5

18 /48




PARTS MANUAL T 2SGS Spider s.n. 2805 - rev. 01-01-01-2018

Wheel drive / Pohon kol

Va2 10
E,T,‘\ @4 32 )(31)(10

19/48



PARTS MANUAL T 2SGS

Spider s.n. 2805 -

rev. 01-01-01-2018

7TEARTD +1 11

No.|Part No. [Complete[SPIDER No|QTYDesignation Text
0[{1P0O3K006 X 1|Wheel 16x6.50-8 TL Kol o 16x6, 5-38
1/1P03S012 1|Rim - Tubeless Di sk - bezdugo
2|1P03S053 1|Tyre 16x6,5-8 Pneu 16x6,5-8
3[1P03S023 1|Wheel hub -Tubeless N§boj kola - bgd
4{N910 3|Wheel nut Matice kola
5{1P03S080 1|Wheel Hub Washer Podl ogka n8boj ¢
6|N2054 1|Nut M12x1,5 Matice M12x1,5
7|1P01S201 1|Spacing ring 25/20/v9,5 Bortic2 krougel
8[N1023A 1|Parallel key 5x5x22 Pero 5x5x22
9[{3P209 1|Label - tyre pressure Polep - tlak pneu

20 /48























































































